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,.0 

To, 

KEERTHI CONSULTANTS, 

NO.1598 I A 27TH CROSS, 

29 TH MAIN BSK 2ND ST AGE 

DATE: 27/03/2024 

• BENGALURU - 560070. 

3 concrete cubes were sent for compressive strength test. The test was conducted and results are 
described as below. 

Date of testing; 2i11 March'1024 

Cube Date of Weight Max, 
load Casting (kg) no 
(kN) 

I 8.21 590.7 

2 13/03/2024 8.31 591.4 

3 8.18 467.4 

v9#.-
Faculty In-charge 

Comp, 
Strength 
(N/mm2

) 

26.2 

26.2 

20.4 

Avg, 
Strength Remarks 
(N/mm2

) 

--

24.26 14 days strength 

~ 
Head of Department 

Professor & Heaa 
Dept. of Civil Engineering 
K.S. Group of Institutions 

~.S. School of Engineering & Manag~mer.1 
Bangalore-560 062. 
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DEPARTMENT OF CIVIL ENGINEERING 

To, 

Prem Sundharam Murthy, 

Chamund1 Apartment 

Bengaluru 

DATE: 14/03/2024 

3 concrete cubes ivere sent for con1pressive strength test. The test was conducted and results are 
described as below. .., • 

Date of testing: 13th Feb 2024 

Cube Date of Weight 
no Casting (kg) 

I 8.30 
2 14/02/2024 8.28 
3 8.25 

?J3~ooJ 
~ 

Facult) In-charge 

Max, Comp, 
load Strength 
(kN) (N/mm2

) 

940.4 41.7 
922.2 40.9 
966.1 42.9 

Avg, 
Strength Remarks 
(N/mm:?) 

41.8 28 days strength 

'~ ----­Head of Department 
Professor 8- Hca1 

Dept. of Civil Engir,eering 
K.S. Group of tnstituti1ns 

'< S Schoof of Engineering! ~ia.,~genen 
Bangatore-560 062. 
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To, 

(.( .Prem Sundharan1 Murthy, 

~ Chan1undi Apartn1ent 

Bengaluru 

DA TE: 29/02/2024 

6 concrete cubes were sent for compressive strength test. The test was conducted and results are 
described as below. 

Date of testing: 28 th Feb 2024 

Cube Date of Weight 
no Casting (kg) 

1 8.351 
2 14/02/2024 8.373 ., ., 8.400 
4 8.283 
5 19/02/2024 8.35 
6 8.30 

1,9 ·t>1;:{, 
Faculty In-charge 

Max, 
Comp, Strength load 

(N/mm2
) (kN) 

828.7 36.8 
801.2 35.8 
777.0 34.5 
479.7 21.3 
520.8 23.1 
487.1 21.6 

Avg, 
Strength Remarks 
(N/mm2

) 

35.7 14 days strength 

22.0 8 days strength 

~ 
Head of Department 

rt"ff i;;E.o & Heaa 
.· Oept. of C1\il Fngincering 

K.S. Group of lrst:!utions 

I 

'<.S. School of Engineering & Manageme!"~ 
BanQalo·e SoD 0·32 

' 
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KSSEM DEPARTMENT OF CIVIL ENGINEERING 

To, 

Tum Key Build Tech LLP 

Bengalun1 

DA TE: 02/11/2023 

I 

(;' 12 wire cut bricks were sent for compressive strength test and water absorption test. The test was conducted 

f ~ and results are described as below. 

~ 
Date of testing: 31 st Oct 2023 

Compressive strength test results 

j Brick Size of Brick Dry Weight 
! no (cm) (ke) 

1 22.8*10*7.8 3.598 

2 22.8*10*7.7 3.643 

3 
22* 10.5*7.5 

3.200 
(SVB) 

r 4 22* 10*7.2 3.113 

5 22.2* I 0.5*7.3 3.257 

6 22* I 0.5*7.5 3.400 

7 23*10*8 3.608 

8 23*10*8 3.636 

9 
22.3* I 0.5*7.5 

3.290 
(SVB) 

10 22.2* I 0.2*7.3 3.010 

1 1 22.8* I 0*7.5 2.993 

12 22* 10*7.3 3.044 

Wet Weight Max, load Comp, Strength 
(k2:) (kN) (N/mm2) 

- 490.1 21.50 

- 522.1 22.90 

- 321.7 13.93 

- 264.8 12.04 

- 262.9 11.28 

- 291.2 12.61 

4.026 339.8 14.77 

4.043 335.2 14.57 

3.682 
256.9 10.97 

3.435 251.9 11.12 

3.416 217.2 9.53 

3.456 229.2 10.42 

The Compressive strength of bricks used in construction ranges from about 3.5 N/mm2 to 40 N/mm2 . 

• 

\ 

, 



Water Absorption test results 

Brick 
Size of Brick ( c1n) Wet Weight (kg) Water 

no Dry Weight (kg) Absorption(%) 

1 23*10*8 3.608 4.026 11.59 

2 23*10*8 3.636 4.043 11.19 

3 22.3* 10.5*7.5 
3.290 

3.682 11.92 
(SVB) 

4 22.2* 10.2*7.3 3.010 3.435 14.12 

5 22.8* 10*7.5 2.993 3.416 14.13 

6 22* 10*7.3 3.044 3.456 13.54 

The Acceptable water absorption for bricks is between 10% - 20%. 

~~ 
Faculty In-charge 

~ 
Heap ofQ~partment 
Pro,essor a nead 

Dept. of Civil Engineering 
K.S. Group of lnst:t:.:tions 

".S. School of Engineering & Manag2ment 
Bangalo, e-560 J52 
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Io: Date: 9-10-2023 
T G Developers, 
T G CIT ADEL- I 07 
Dollars Colony, 
Bengaluru 

Subject: Final repo11 of the M-40 grade cement concrete mix design. 
---------------·---------------------------The final 1nix design details of M-40 grade cement concrete are as furnished below. 

DESCRIPTION OF THE MATERIALS 
No. Material Description 
I. Cen1ent ·Branded as 'JSW-53 Grade-OPC'. 
2. Fine aggregate M-Sand, grain size of 4. 75 mm and down in dry state, with 

specific gravity G value of 2.600 and confirming to grading zone 
II along with water absorption of around 1.00%. "I ., . Coarse aggregate Machine crushed coarse in dry state, having specific gravity of (20 &l0mm down size) 2.710 and water absorption of around 0.58%. -4. Super Plasticizer Conplast-SP-430 

5. Water Potable drinking water 

MATERIALS FOR ONE CUBIC METRE OF M-40 GRADE CEMENT CONCRETE 
No. Material Quanti 

1 Cement 424.00 
2 Water ( A re ates in com lete dry state) 188.00 3 Fine A e ate 693.00 4 Coarse a re ate (20 mm and down size) 715.00 5 Coarse a re ate ( 10 mm and down size) 385.00 6 Su er Plasticizer 

4.24 

The properties of the above mentioned M-40 Grade concrete mix is its slump value is 125 mm ~ts 7 days average compressive strength is 42.4 M Pa and 28 days average compressive strength 1s 54.0 M Pa. 
Note\ For aggregates containing moisture content, the above mentioned water quantity of 188 Kg/m must be reduced based on the moisture content in the aggregates and also conlpensate the mass of the aggregates. 

• ~ ~ ~7,J::,'l.,~ ~ \Ml>,,\ltl\..L_ Signature ofstaf( ~ \ \ 0 ' T~'l-;:> (Veerendra Kumar M) n.v.u "'\' v \ 

Professor & Heao 
Dept. of Civil E f1gineoring 
K.S. Group of Institutions 

'<, S. School of Engineering & Manag&merv 
Bangalo1e-560062. 
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DEPARTMENT OF CIVIL ENGINEERING 

To, 

Turnkey Built Tech LLP 

Bengaluru 

s £ 

DA TE: 03/10/2023 

3 concrete cubes were sent for compressive strength test. The test was conducted and results are 

ft described as below. 

Date of testing: 30th Sep 2023 

Cube Date of Weight Max, 

no Casting (kg) 
load 
(kN) 

1 8.40 340.2 

2 21/09/2023 8.50 430.8 

3 8.51 414.3 

Q;* 
Faculty In-charge 

Comp, Strength 
(N/mm2

) 

15.1 
19.1 

18.4 

Avg, 
Strength Remarks 
(N/mm2) 

17.53 9 days strength 

\M~ 

Head of Department 
Professor & rf ead 

,/ Dept. of Civil Ergineering 
K.S. Group cf !nsti!L'tio;~s 

1<.S. School of En:,;,1ec~r;., .. v ~t~-.:..~:.:"'~,,· !:1 . •.;1.,..,,.., 

Ban~": J' ..;•::,..," ...,.,J~ 
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DEPARTMENT OF CIVIL ENGINEERING 

To, 

Turnkey Built Tech LLP 

Bengaluru 

DATE: 03/10/2023 

3 concrete cubes were sent for compressive strength test. The test was conducted and results are 

0 described as below. 

Date of testing: 30th Sep 2023 

Cube Date of Weight 
Max, 
load 

Casting (kg) no (kN) 

1 8.40 340.2 

2 21/09/2023 8.50 430.8 

3 8.51 414.3 

~-~ 
Faculty In-charge 

Comp, Strength 
(N/mm2

) 

15.1 
19.1 

18.4 

Avg, 
Strength Remarks 
(N/mm2

) 

17.53 9 days strength 

Head of Department 

Professor & Heact 
Dept. of Civil Engineering 
KS "' l "I {'+ t' . . lJfOt:p Oi ns h.U ,r.ns 

'<.S. School of Engineering & Managem~( 
Sangalore•560 062 
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DEPARTMENT OF CIVIL ENGINEERING 

To. 

Sai Nandana Marvella 

Bengaluru 

DA TE: 08/08/2023 

2 concrete cubes were sent for compressive strength test. The test was conducted and results are 

described as below. 

Date of testing: 08nd August 2023 

Cube Date of Weight Max. load Comp, Strength 

no Castin ) /mm2 Remarks 

t---~--i 3 1/07/2023 ,~
8
~· l-;:-0 7_--=5-:-5 I:-. 9-:----------l---=2:..:4~. 5:..::_3 __ _j 

8.15 756.4 33.62 l O days strength 

i♦ t>t 
Faculty Jn~arge 

~ 
Head o~nt 

Professor & rlead 
Dept. of Civil Engineering 
K.S. Grc11p of ln~titutions 

'<.S. Schoo! of Er,g,'ider ing ,01 ·,1aragerner.t 
Bnnna!or e-53C 062 
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KSSEM 
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To 
Sri Venkatesh Naidu 
ARYAN CONSTRUCTION 
Bangalore 

DEPARTMENT OF CIVIL ENGINEERING 

3£§ 

Date: 16/06/2023 

SUB: WATER QUALITY TESTING REPORT 

SI Parameters WATER SOURCE: STP TREATED WATER 
No 

Actual Value Permissible Limits Methods 
1 

BOD 
8.2 mg/I 10 mg/I Titration 

2 Total Solids 0.2S me:/1 250 me:/1 -
3 Chlorides 19S me:/1 250 mg/l -
4 Total Hardness 280 mg/I 300 mg/l -
5 pH 7.45 6.5 to 8.5 -

Inference: All parameters are in the permissible limits 

Test Conducted by: 
V. Roopavatbi 
Department of Civil Engineering 
Kssem 

FACULTY 
DrRashmiHR 
Assoc Professor 
Department of Civil Engineering 
Kssem 

HOD 
Dr Vijayalaksbmi Akella 
Professor&Head 
Department of Civil Engineering 
Kssem 
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